



Test Report

HONG SHUAY INDUSTRIAL CO., LTD.
NO. 5, LANE 54, SANDE ST., LUJHU TOWNSHIP,
TAOYUAN COUNTY 338, TAIWAN

Report No. : CE/2004/94183
Date : 2004/10/05
Page : 1 of 2

The following merchandise was (were) submitted and identified by the client as :

Type of Product : TIN COATED WIRE
Sample Received : 2004/09/27
Testing Date : 2004/09/27 TO 2004/10/05

Test Result : - Please see the next page -


Daniel Yen, M.R. / Operation Manager
Signed for and on behalf of
SGS TAIWAN LTD.

The Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the samples tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告僅適用於本公司訂定之適用服務條款所製成之樣品。請注意此報告僅供參考。本公司之業務、政策、或權利均隨時變更。此報告並非對任何受測樣品之品質保證。本報告未經本公司書面許可，不可被再複製。

1102954